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PEIYORK EMBLEM / PEIYORK GROUP  
9530 PADGETT ST., #104 

 

 
Sample Description: EMBROIDERED PATCH WITH HEAT SEAL BACKING; 100% POLYESTER TWILL 

AND POLYESTER THEAD COLORS 
Vendor: N/A Sample Size: 6 
Manufacturer: HONG DA AND HONG FA 

EMBROIDERY CO. 
Style No(s): HT-064 

Buyer: PEIYORK EMBLEM SKN/SKU No.: NOT PROVIDE 
Labeled Age Grade: NOT RECORD PO No.: NOT PROVIDE 
Appropriate Age Grade: NOT REQUESTED Ref #: NOT PROVIDE 
Client Specified Age Grade: NOT SPECIFIED Country of Origin: CHINA 
Tested Age Grade: N/A Assortment No.: NOT PROVIDE 
UPC Code: N/A Country of Destination: UNITED STATES 
Test Starting Date: JAN 22, 2019 Test Finished Date: JAN 28, 2019 
  
 

EXECUTIVE SUMMARY: 
 
The sample(s) MEETS the following requirement(s): 
 
- The cadmium content requirement of the European Regulation (EC) No. 1907/2006 of the Registration, 

Evaluation, Authorisation and Restriction of Chemicals (REACH), Annex XVII concerning the Restrictions on the 
manufacture, placing on the market and use of certain dangerous substances, preparations and articles, Item no. 
23.    

 
- The total lead content of 100ppm requirements in substrate materials (Consumer Products Safety Improvement 

Act (CPSIA) of 2008). 
 
- The phthalates (BBP, DBP, DEHP, DINP, DIBP, DPENP, DHEXP & DCHP) content requirements of the 

Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(a) and 108(c), 16 CFR 1307). 
 
To be continued 
 

 BUREAU VERITAS SHENZHEN CO.,LTD  
DONGGUAN BRANCH 
 
 
 
 
 

Harvey Xue 

Manager, Analytical Lab 

RT/TY/SD 
REMARK 
If there are questions or concerns on this report, please contact the following persons: 
Report     Enquiry: (86) 0769 89952999 Ext. 8175 CPSAnalytical.DG@cn.bureauveritas.com 
Business Contact: (86) 0769 85893595  
This report shall not be reproduced except in full, without the written approval of our laboratory. 
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EXECUTIVE SUMMARY: 
 
The sample(s) was tested to the following requirement(s) and the data provided is for informational purposes only: 
 
- The lead content requirement of the client’s specification with reference to California proposition 65.    
 
- The phthalates content requirement of the client’s specification with reference to California proposition 65. 
 
Note: No accessible surface coating was found on the submitted samples.  Consequently, heavy metals analysis 

on surface coatings was not conducted. 
 
 
 
 
 
 
 
 
Tested Component(s) Description List: 
 

Test Item(s) Item / Component Description(s) Location(s) Style(s) 

I001 Multi-color embroidery /white fabric /transparent plastic  Heart  - 
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RESULTS:  
  
Total Cadmium Content – European Regulation (EC) No.  1907/2006 REACH Annex XVII, Item no. 23 
 

 
 

Test Method : BS EN 1122: 2001, Method B or Acid digestion followed by Atomic Absorption 
Spectrophotometry or Inductively Coupled Plasma Spectrometry. 

 
 

Maximum 
Allowable Limit : 

Type I Paints on Painted Article: 1000 mg/kg 

Type II Plastics: 100 mg/kg 

Type III Metals in Jewellery: 100 mg/kg 

Type IV Wet Paints: 100 mg/kg 
 

Test Item(s) Type 
Result 

Unit Conclusion 
Total Cadmium (Cd) 

I001 II ND mg/kg PASS 

Note / key: 

 ND = Not detected   
 mg/kg = milligram(s) per kilogram 
 Detection Limit (mg/kg) : 10 
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RESULTS: 
  
Total Lead Content in Substrate Materials – Consume r Product Safety Improvement Act (CPSIA) of 2008 
Sec. 101(a)(2) 
 

 
 

Test Method : U.S. CPSC-CH-E1002-08.3 or U.S. CPSC-CH-E1001-08.3 
 

 
Maximum 

Allowable Limit : 100 mg/kg 

 

Test Item(s) 
Result 

Unit Conclusion 
Total Lead (Pb) 

I001 ND mg/kg PASS 

Note / key: 

 ND = Not detected   
 mg/kg = milligram(s) per kilogram 
 Detection Limit (mg/kg) : 10 

 
 
 
 
  
PHTHALATES CONTENT IN CHILDREN`S TOYS AND CHILD CARE ARTICLES (Consumer Product Safety 
Improvement Act (CPSIA) of 2008, Section 108(a) and 10 8(c), 16 CFR 1307) 
 

 
 

Test Method : With reference to CPSC-CH-C1001-09.4 
 

 
Test 

Parameter: 
BBP DBP DEHP DINP DIBP DPENP DHEXP DCHP - 

Limit (%): 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 - 

Test Item(s) Result (%) Conclusion 

I001 ND ND ND ND ND ND ND ND PASS 

Note / key: 

 DEHP = Di(2-ethylhexyl) phthalate DBP = Dibutyl phthalate  BBP = Butyl benzyl phthalate 
 DHEXP(DnHP) = Di-n-hexyl phthalate DIBP = Di-iso-butyl phthalate DINP = Di-iso-nonyl phthalate 
 DPENP(DnPP) = Di-n-pentyl phthalate DCHP = Dicyclohexyl phthalate  
 ND = Not detected % = percent 10000 mg/kg = 1 % 
 mg/kg = milligram(s) per kilogram 
 Detection Limit (%) : Each 0.005 
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RESULTS: 
  
Total Lead Content – Client’s Specification  with reference to California proposition 65 
 

 
 

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry or Inductively Coupled 
Plasma Spectrometry. 

 
 

Client’s Limit : / 
 

Test Item(s) 
Result 

Unit Conclusion 
Total Lead (Pb) 

I001 ND mg/kg DATA 

Note / key: 

 ND = Not detected   
 mg/kg = milligram(s) per kilogram 
 Detection Limit (mg/kg) : 10 

 
 
 
 
 
  
Phthalates Contents – Client’s Specification  with reference to California proposition 65 
 

 
 

Test Method : Sample was extracted with organic solvent and then analyzed by Gas Chromatograph Mass 
Spectrometer. 

 
 

Test Parameter: BBP DBP DEHP DiBP DINP DIDP DnHP - 

Limit (%): - - - - - - - - 

Test Item(s) Result (%) Conclusion 

I001 ND ND ND ND ND ND ND DATA 

Note / key: 

 BBP = Butyl benzyl phthalate DBP = Dibutyl phthalate  DEHP = Di(2-ethylhexyl) phthalate 
 DiBP = Diisobutyl phthalate DINP = Di-iso-nonyl phthalate DIDP = Di-iso-decyl phthalate 
 DnHP = Di-n-hexyl phthalate   
 ND = Not detected % = percent 10000 mg/kg = 1 % 
 mg/kg = milligram(s) per kilogram 
 Detection Limit (%) : Each 0.005 

 
Remark: 

 This report is to Supersede BV(Dong guan) report No. (8819)022-0042 dated on Jan 28, 2019. 
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RESULTS:  
 

 
 

END OF REPORT 

 


